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288 T2 AMRA5] (HUANG YIE INDUSTRIAL CO., LTD.)
FribmAr it @b EE389F 15% (NO. 1, LANE 389, HUACHENG RD., XINZHUANG DISTRICT, NEW TAIPEI CITY 242,
TAIWAN(R.O.C))

MU REEm%EBFERERR R ER (The following sample(s) was/were submitted and identified by the
applicant as) :
ER M E (Sample Submitted By) : 1255 T E£FPE/A 58 (HUANG YIE INDUSTRIAL CO., LTD.)

% mm &1 (Sample Name) : EMISPRING CONTACT AND CLIP PLATING Ni+Au

Wzt H(Sample Receiving Date) : 10-Jan-2023

Al BB (Testing Period) : 10-Jan-2023 to 17-Jan-2023

AL Hw K (Test Requested) KIEEFIEE - 2%RoHSIES2011/65/EU Annex IFRIER SR - 85 ~ 5k ~ /NEBEK -

(As specified by client, with reference to RoHS Directive 2011/65/EU Annex Il
to determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted

sample(s).)
Bl 4R (Test Results) : F 2B T —H& (Please refer to following pages.)
#  #(Conclusion) : RIBEEFATEZNEADAE - BiF - #5 - R - NEBOARERTSRoHS

2011/65/EU Annex | ZBR1EZEK - (Based on the performed tests on selected
part of submitted sample(s), the test results of Cadmium, Lead, Mercury,
Cr(VI) comply with the limits as set by RoHS Directive 2011/65/EU Annex Il.)
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A BRI R (Test Part Description)
No.1 . EBETBEIEE (PLATING LAYER OF GOLDEN COLORED METAL)

BIEt 45 R (Test Results)

HEIEE A7 B fiI MDL #ER FRIE
(Test Items) (Method) (Unit) (Result)| (Limit)
No.l
#® (Cd) (Cadmium (Cd)) (CAS No.: 7440- |B& st iR /E - £E1EC 62321-5:2013 - L | mg/kg 2 n.d. 100
43-9) RIS ER G HNEED - (IEC

62321-5: 2013 application of modified
digestion by surface etching, analysis
was performed by ICP-OES.)

§ (Pb) (Lead (Pb)) (CAS No.: 7439-92-1) B 5% MR #EE - £%&IEC 62321-5:2013 - A | mg/kg 2 6.24 1000
R S BIRBEHICREE DT - (IEC
62321-5: 2013 application of modified
digestion by surface etching, analysis
was performed by ICP-OES.)

K (Hg) (Mercury (Hg)) (CAS No.: 7439- |E&thRiE/E - £EIEC 62321-4: 2013+ mg/kg 2 n.d. 1000
97-6) AMD1: 2017 - DI FERB & B IR 5 it %

7 ° (IEC 62321-4: 2013+AMD1: 2017
application of modified digestion by
surface etching, analysis was performed

by ICP-OES.)
7NE# (Hexavalent Chromium) Cr(VI)  [2%IEC 62321-7-1: 2015 - DIE&SMNE-TIR | ug/cm?2| 0.1 n.d. -
(CAS No.: 18540-29-9) (#2) KR HHEET AT - (With reference to

IEC 62321-7-1: 2015, analysis was
performed by UV-VIS))
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288 T2 AMRA5] (HUANG YIE INDUSTRIAL CO., LTD.)
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Bzt (Note) :
1. mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm

2. MDL = Method Detection Limit (774181 R1E)

3. n.d. = Not Detected (1@ t) ; /NFAMDL / Less than MDL
4. "-" = Not Regulated (FE#1&1E)

5. (#2) =

a. ENEBHAERANR0.13 ug/cm? - RRtxmxEZ B /NMER © (The sample is positive for Cr(Vl) if the Cr(VI)
concentratlon is greater than 0.13 pg/cm2. The sample coating is considered to contain Cr(VI).)
CEBANERERAN. (BRE/NR0.10 ug/cm?) - RRFKEAZ/NER © (The sample is negative for Cr(VI) if Cr(VI) is
n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based coating)
c. BNEHARN 0.10 & 0.13 ug/cm? 5 - EATRTEZEEZER2A/NER © (The result between 0.10 pg/cm?
and 0.13 pg/cm? is considered to be inconclusive - unavoidable coating variations may influence the
determination.)

6. BRIFS AT - 28ILAC-G8:09/2019 - IKARBE _m(w=0)sURABETREGMHAE ;| RBURE - FTESUHERZH
E &L 4 REAPREMECE - (Unless otherwise stated , the decision rule for conformity reporting is based on
Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019. According to this rule, the
judgement of conformity is based on the comparing test results with limits.)
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iEEE2EAERER / Flow chart of stripping method for metal analysis

RBUTRRIEE 2GR - wm2MERE ST EA8R% - ( ANEHREIERRSN ) /The plating layer
of samples were dissolved totally by pre-conditioning method according to below flow chart.
( Cr® test method excluded )

2UE1E @ / Preparation
v B Cr™
A4
HEEREE /

Sample measurement (weight)

"ﬁﬁ Pb - & Cd -~ 5k Hg
e o e J#7KZXHY / Boiling water extraction
HEEEEOBETR / ’ 9

Prepare suitable acid solution v

v RAEBIERm / Cool, filter digestate
BEEMABARED / throughfilter

A E @A / Sample measurement (area)

v

Put sample into acid solution v
v MAZEE#EE /Add diphenyl-carbazide for
ARREEMEIE / Dissolve plating layer color development
v v
/A7 / Solution UM - R R - ERRRARE
v 540 nm FIRWE /
LU SR & B AT B AT / Measure the absorbance at 540 nm by

UV-Vis spectrophotometer

Analysis was performed by ICP-OES
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*BRPUMAFEER - AIRRSBERE 2% m/3 . *
(The tested sample / part is marked by an arrow if it's shown on the photo.)
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** ${ELE (End of Report) **
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